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44642 Series Compressor Pump

Warning: Check for proper oil level before using this equipment.
Use 20 weight non-detergent oil for ambient temperatures below 40°F.
Use 30 weight non-detergent oil for ambient temperatures between 40°F and 90°F.

Specifications: Crankcase Capacity: 76 Fluid Oz (1.9 litres)
Minimum RPM: 300
Maximum RPM: 900
Max. Intermittent Working Press.: 300 psi
Max. Continuous Working Press.: 200 psi

Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com
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D=VAIR
The Item Numbers in the Chart(s) below refer to the Pump Breakdown on Page 2.

Item: | Part Number | Qty | Description Item: | Part Number | Qty | Description
1 55 7424 ZN 4 3/8 16 x 7/16" Cap Nut 36 | 432 4217 1 HP Intake Valve
2 55 01767 4 Gasket 37 | 22025 2 HP Valve Disc
3 SS 6044 4 3/8 16 x 1" Set Screw 38 | 432 236 4 HP Valve Spring
4 445 89 2 LP Valve Plug 39 | 43294 2 HP Valve Guide
5 225 28 2 Gasket 40 7 HHCS
6 445 361A 4 Cap Nut 41 432 412 1 1 LP Piston & Pin Assy (Std)
7 445 360A 4 Jam Nut 42 | 432 9402 1 LP Rod & Piston Assembly
8 225251 2 LP Valve Disc 43 | 432 9403 1 HP Rod & Piston Assembly
9 447 236 4 LP Valve Spring 44 55 7982 4 3/8 24 Lock Nut
10 | 445 94 2 LP Valve Guide 45 | 45856 137 1 2 Rod & Cap Assembly
11 SS 10135 4 5/16 24 x 1" SHCS 46 235 43 2 Qil Cup
12 445 4217 1 LP Intake Valve Assembly 47 | 130 23 2 Ball Bearing
13 | 41143 003 3 Elbow (NLA) 48 | 23551 2 Oil Throw Ring
14 432 24 1 Cylinder Head 49 | 432 41 4 Bolt
15 432 26 1 Head Gasket 50 KK 9824 1 Ring Kit (Std)
16 432 325 1 Cylinder 51 432 4112 1 1 HP Piston & Pin Assy (Std)
17 | 5525 6 3/8 16 x 1" HHCS 52 | 432 474 2 Connecting Rod Bearing (Std)
18 | 432 327 1 Cylinder to Crankcase Gasket 53 | 45817 515 1 Crankshaft & Cup Assy (NLA)
19 | NCB 3031 1 Qil Filler Plug 54 | 38256 117 1 End Plate Gasket
20 | 37137 105 1 Crankcase 55 | 37333 307 1 End Plate
21 225 12 1 End Plate Gasket 56 330 160 1 Felt Washer
22 33122 120 1 End Plate 57 130 111 1 Oil Seal
23 | Ss13 4 5/16 18 x 7/8" HHCS 58 | 330 457 1 Flywheel (Incl. 61,62 & 63)
24 225 6 2 Screw 59 SS 3484 1 3/16 x 2 1/8" Key #26 (NLS)
25 | S5 1229 1 3/8" Black Pipe Plug (NLA) 60 | SS 657 1 3/8 16 Hex Nut
26 | SS 2670 1 'O’ Ring 61 | S5 1508 1 3/8" Lock Washer
27 | 356 9404 1 Air Intake Filter Assembly 62 | SS155 1 3/8 16 x 3 1/2" HHCS
28 | 445 4205 1 LP Exhaust Valve Assembly 63 | SS 2037 1 1/4 20 Wing Nut
29 432 4205 1 HP Exhaust Valve Assembly 64 357 9701 1 Air Intake Filter Element
30 |Ss14 8 5/16 18 x 1" HHCS 65 | 37534 107 1 Intake Elbow (NLA)
31 432 196 4 Gasket
32 |VAO 11 2 Tube Nut
33 CT 9471 1 Intercooler Assembly (NLA)
Use | CT 9475 1 Intercooler Assembly
34 | 432 89 2 HP Valve Plug
35 | 342128 2 Gasket

Kits Available for the '44642' Pump

Part Number | Qty | Description Includes

45875 014 1 Complete Gasket Kit #2,5,15,18, 21, 26, 31, 35,54

VRK 642 1 Valve Repair Kit #2,5,6,7,8,9,11,35,37,38

OK 642 1 Overhaul Kit # 50,52, 57 and (1) '45875 014', (1) 'VRK 642'
MK 236 1 Maintenance Kit 20 Weight Oil + Filter (for 1 change)
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